
© Arcadis 2016

Imagine the result

Desalination Membrane Selection for 

Direct Potable Reuse

Daniel Olson (Arcadis), Gilbert Trejo (El Paso Water), Brent Alspach (Arcadis)

Texas Desal – September 29, 2016



Background

• El Paso, TX

• Population: 600,000+

• Semi-arid climate typical of Southwest U.S.

• Rio Grande over-allocated in drought year

• Non-Potable Reuse since 1956

• Indirect Potable Reuse since 1985

• Now embarking on DPR



Feasibility 
Study

Planning
Pilot 

Testing 
(2015)

Design Build

Implementing Potable Reuse for El Paso



Pilot Testing Overview



Core Treatment Train

Membrane Filtration

• Pall MF

• Evoqua UF

Membrane Desalination

• Hydranautics ESPA2

• Dow NF90

• Hydranautics ESNA1

UV-Peroxide Advanced Oxidation

Granular Activated Carbon

• Catalytic Bituminous (Calgon)

• Catalytic Coconut Shell (Evoqua)

• Non-catalytic Bituminous (Calgon)



Source Water: Bustamante WWTP

Activated

SludgePrimary Settling Secondary Settling

Return Activated Sludge

Cl2

Discharge to 

Riverside Canal

Pre-Aeration

Screening/

Grit Removal

10 MGD

To AWPF



NF/RO

Concentrate

Cl2
MF/UF

Backwash

Disinfection

Clearwell
GAC for H2O2

Quenching

UV AOP

Secondary 

Clarifier 

Effluent

NF/RO

Concentrate

Cl2
MF/UF

Backwash

Disinfection

Clearwell
GAC for H2O2

Quenching

UV AOP

Secondary 

Clarifier 

Effluent

Denitrification 

Filters

Piloted Treatment Trains



Source Water Quality

Parameter Units Average Min. Max.

Temperature °C 27.4 17.5 33.5

pH S.U. 6.8 6.6 7.1

Alkalinity (as CaCO3) mg/L 99 29 244

Turbidity NTU 3.3 1.0 30

Total Organic Carbon mg/L 10.6 9.3 14.5

Total Dissolved Solids mg/L 1,100 566 1,250

Ammonia (as N) mg/L 3.2 0.3 35.0

Nitrate (as N) mg/L 14.2 0.5 33.0

Nitrite (as N) mg/L 0.6 0.07 5.9

Orthophosphate (as P) mg/L 3.1 0.4 7.0

Sulfate mg/L 238 97 543



Nanofiltration / Reverse Osmosis



• 4”-diameter membrane elements:

– ESPA2-LD

– NF90-400/34i

– ESNA1-LF2-LD

• 2:1 array

• Recovery: 80%

• Flux: 11.7 gfd

• Pretreatment: acid + scale inhibitor

Removed from pilot testing, due to 

poor rejection of nitrate and nitrite

NF/RO Pilot System Overview



• Total Dissolved Solids (TDS) Removal

• Pathogen Barrier

• Emerging Contaminants

• Permeate TOC

• Nutrient Removal (NO3, NO2)

• Energy Consumption

Membrane Comparison



Parameter Units

NF/RO

Feed Goal
ESPA2-LD

(RO)

NF90

(Tight NF)

ESNA1

(Loose NF)

Chloride mg/L 285 300 24 7.2 61

Nitrate mg/L as N 12.0 6 2.4 1.3 5.1

Nitrite mg/L as N 1.06 0.6 0.04 0.06 0.9

Sulfate mg/L 274 300 7.6 0.9 5.0

TDS mg/L 1,075 600 84 37 174

TOC mg/L 7.51 < 1 0.5 0.5 0.9

Data are average values

ND: Not Detected

TBD: To Be Determined

Water Quality Results



NF/RO Permeate TOC

0.0

0.1

0.2

0.3

0.4

0.5

0.6

5/26/15 7/15/15 9/3/15 10/23/15 12/12/15 1/31/16

T
O

C
 (

m
g

/L
)

TOC, ESPA2-LD TOC, NF90 Detection Limit



ESPA2-LD (RO) – Nitrate 

0

10

20

30

40

50

60

70

80

90

100

0

1

2

3

4

5

6

7

8

9

10

6/3/15 6/13/15 6/23/15 7/3/15 7/13/15 7/23/15 8/2/15 8/12/15

R
e

je
ct

io
n

 (
%

)

N
it

ra
te

 (
m

g/
L 

as
 N

)

ESPA2-LD (RO) Nitrate

Feed Permeate Rejection

Nitrate MCL = 10 mg/L as N



ESPA2-LD (RO) – Nitrite 

0

10

20

30

40

50

60

70

80

90

100

0

1

2

3

4

5

6

7

8

9

10

6/3/15 6/13/15 6/23/15 7/3/15 7/13/15 7/23/15 8/2/15 8/12/15

R
e

je
ct

io
n

 (
%

)

N
it

ri
te

 (
m

g/
L 

as
 N

)

ESPA2-LD (RO) Nitrite

Feed Permeate Rejection

Nitrite MCL = 1 mg/L as N



NF-90 (Tight NF) – Nitrate 

0

10

20

30

40

50

60

70

80

90

100

0

1

2

3

4

5

6

7

8

9

10

6/3/15 6/13/15 6/23/15 7/3/15 7/13/15 7/23/15 8/2/15 8/12/15

R
e

je
ct

io
n

 (
%

)

N
it

ra
te

 (
m

g/
L 

as
 N

)

NF-90 (Tight NF) Nitrate

Feed Permeate Rejection

Nitrate MCL = 10 mg/L as N



NF-90 (Tight NF) – Nitrite 

0

10

20

30

40

50

60

70

80

90

100

0

1

2

3

4

5

6

7

8

9

10

6/3/15 6/13/15 6/23/15 7/3/15 7/13/15 7/23/15 8/2/15 8/12/15

R
e

je
ct

io
n

 (
%

)

N
it

ri
te

 (
m

g/
L 

as
 N

)

NF-90 (Tight NF) Nitrite

Feed Permeate Rejection

Nitrite MCL = 1 mg/L as N



CEC Testing

Testing for ~100 chemicals of emerging concern (CECs):

• Source water

• Each NF/RO Permeate stream

• UV AOP Influent

• UV AOP Effluent

• Each GAC Effluent stream

Examples: caffeine, ibuprofen, estradiol, sucralose, 
triclosan, BPA, atrazine



Pilot CEC Results

ESPA2 Testing:

• Six sampling events, total of 16 data sets

• 13 CECs detected in UV AOP influent

• Large majority were non-detect

NF90 Testing:

• 2 CECs detected in permeate sample



Chemical Name Units

Detection 

Limit

RO

Permeate

4-nonylphenol ng/L 100 660

4-tert-Octylphenol ng/L 50 400

Acesulfame-K ng/L 20 150

Atenolol ng/L 5 8

Carbamazepine ng/L 5 8.9

DEET ng/L 10 13

Diclofenac ng/L 5 6.2

Iohexal ng/L 10 28

Iopromide ng/L 5 6.9

Sucralose ng/L 100 1400

TCEP ng/L 10 19

Triclocarban ng/L 5 33

Triclosan ng/L 10 55

RO Permeate, October 20th



Chemical Name Units

Detection 

Limit

NF

Permeate

4-nonylphenol ng/L 100 340

4-tert-Octylphenol ng/L 50 ND

Acesulfame-K ng/L 20 ND

Atenolol ng/L 5 ND

Carbamazepine ng/L 5 ND

DEET ng/L 10 11

Diclofenac ng/L 5 ND

Iohexal ng/L 10 ND

Iopromide ng/L 5 ND

Sucralose ng/L 100 260

TCEP ng/L 10 ND

Triclocarban ng/L 5 ND

Triclosan ng/L 10 ND

NF (Tight) Permeate, December 16th



Parameter ESPA2-LD (RO) NF90 (Tight NF) Units

System ΔP (average) 133 102 psi

Permeate Flow 12 12 gpm

Specific Energy 0.25 0.32 kWh/m3

Data are average values

ND: Not Detected

TBD: To Be Determined

Energy Consumption



Pathogen Results



Cryptosporidium

0.100

1.000

10.000

100.000

1,000.000

SC Effluent
n=20

Denit. Eff.
n=5

Post Ozone
n=5

MF/UF Inf.
n=16

Evoqua Filt.
n=16

Pall Filt.
n=16

Pre AS &
Acid
n=9

ESPA2-LD
Perm.
n=6

NF90
Perm.
n=8

UV AOP
Inf.
n=8

UV AOP
Eff.
n=9

C
ry

p
to

sp
o

ri
d

iu
m

 (O
o

cy
st

s/
L)



Giardia

0.100

1.000

10.000

100.000

1,000.000

SC Effluent
n=20

Denit. Eff.
n=5

Post Ozone
n=5

MF/UF Inf.
n=16

Evoqua Filt.
n=16

Pall Filt.
n=16

Pre AS &
Acid
n=9

ESPA2-LD
Perm.
n=6

NF90
Perm.
n=8

UV AOP
Inf.
n=8

UV AOP
Eff.
n=9

G
ia

rd
ia

 (
C

ys
ts

/L
)



Total Culturable Virus (MPN/L) 

Date
Secondary Clarifier 

Effluent
UV AOP Effluent

6/10/2015 0.25 ND

7/8/2015 0.46 ND

8/6/2015 0.403 ND

9/14/2015 0.09 ND

10/7/2015 0.575 ND

10/28/2015 0.48 ND

11/30/2015 0.4 ND

12/28/2015 0.299 ND



• Total Dissolved Solids (TDS) Removal

• Pathogen Barrier

• Emerging Contaminants

• Permeate TOC

• Nutrient Removal (NO3, NO2)

• Energy Consumption

Membrane Comparison, Recap



Independent Advisory 
Panel

Public Outreach

Campaign

Regulatory 

Coordination
EPWU Resources

UTEP 

Involvement



• El Paso Water Utilities:
– John Balliew

– Alan Shubert

– Fernie Rico

– Carlos Dominguez

– Aide Zamarron

• Arcadis:
– Brent Alspach

– James Collins

– Chelsea Francis

– George Maseeh

– Priscilla Sandoval

– Sanaan Villalobos

Acknowledgements

• UTEP:
– Dr. Shane Walker

– Cesar Alvarez

– Seye Owoseni

– Clara Borrego

– Troy Svede

• NWRI Advisory Panel
– Jeff Mosher

– Dr. Paul Westerhoff

– Dr. Desmond Lawler

– Dr. Channah Rock

– Steve Walden

– Eleanor Torres



03 October 2016 30

Thank You

o 915 747 3924

c 201 390 1469

e daniel.olson@arcadis.com

DANIEL OLSON

Sr. Engineer / Project Manager


